DEEP WELL JET PUMP REPAIR PARTS

(For Pricing Refer To Repair Parts Price List)

C62 & C62H SERIES

COUPLING

5TUDS

SHAFT

CARTRIDGE
SEAL

MOTOR
STAGE

CENTERING
WASHER

SPRING
IMPELLER
SUCTION
CLEARANCE
RING
INTERMEDIATE
STAGE

HUB
C'LEARANCE

RING
GASKET
L\ SPACER
SLEEVE
IMPELLER
IMPELLER
ﬂ—’_’ NUT

SUCTION
CLEARANCE
RING

BEARING
BASE

SECTION 9

PAGE 17

REPAIR PARTS
EFFECTIVE
NOVEMBER 1, 1984 -

3 STAGE

HORSEPOWER 11, 2
MODEL NUMBER C6279 CH2715 Ce2720
C62715H C62720H
PART PART PART
DESCRIPTION NUMBER NUMBER NUMBER
Base Assembly 131236 131236 131236
Intermecliate Stage Assembly 131239 131239 131239
Motor Support 131234 131234 191234
Motor Splash Cap 125706 125706 125706 ;
Splash Gap Screw, 5/8" - 18 125707 126707 125707
Impeller, Brass (3) 131273 131277 131276
Impeller, Brass "H’’ Series (3} 131276 131279
Fimpeller Nut 131285 131285 131285
Coupling 131735 131736 131735
Spring 130963 1:30963 130963
Bpring Centering Washer 131736 131736 131736
Hub Clearance Ring 131282 131282 131282
Shaft 127326 1273286 127326
Spacer, Brass 131281 1312¢1 131281
Suction Glearance Ring 130057 130957 130057
Bearing-Base 130731 130731 130731
Giasket 130068 130968 130968
Cartridge Seal, Complete 131103 131103 131103
Hex Hd. Cap Screws, 3/8% x 6-1/4" (4) U - *
Motor Lead Wire 125006 126605 126606
Contrel Valve, Gemplete C981E Co81F C981F
Caontrol Valve, Compiete '"H” Series co81G Co81G
1/4" Tube x 10-1/2" * * *
90° Connector, 1/4" x 1/4" " * *
Drain Plug, 1/4" NPT bl + *
Set Screw, socket head, cone point, 3/8” x 1/27 (2) * * *
Set screw, socket head, cup point, 3/8" x 5/16" {2) . * *
Hex Head Cap Screw, 3/8" x 3/4” (4) * * *
Motor 1 Phase (Flatted Shaft) 92F110A 92F115A 92F120
+tMotor 3 Phase (Flatted Shaft) 92F310A 92F315A 92F320A
HORSEPOWER 1% 2
MODEL NUMBER C62B15 62820
PART PART :
DESCRIPTION NUMBER NUMBER ‘
Base Assembly 131236 131236 !
Intermediate Stage Assembly 131239 131239 :
Motor Support 131234 131234
Motor Splash Cap 125706 125706
Splash Cap Screw, 5/8" - 18 125707 125707
Impeller, Brass (4} 125177 131277
tlmpeller Nut 131285 131285 .
Coupling 131735 131735 :
Spring 130063 130963 :
Spring Centering Washer 131736 131738
Hub Clearance Ring 131282 131282 !
Shaft 127327 127327 :
Spacer, Brass 131281 131281 ;
Suction Clearance Ring 130957 130957 o)
Bearing-Base 130731 130731
Gasket 130968 130968
Cartridge Seal, Complste 131103 131103
Stud, 3/8" x B-3/4" (4) * *
Mctor Lead Wire 126605 126605
Control Valve, Complete CoB1G Co81G
1/4" Tube x 10-1/2* * *
90° Conneclor, 1/4% x 114" * *
Grain Plug, 1/4" NPT * .
Set Screw, socket head, cone paint, 3/87 x 1/2* (2} * *
Sat screw, socket head, cup point, 3/87 x 516" (2) * i
Hex Head Cap Screw, 3/8" x 3/4" {4) * .
Hex Nut, 3/8" x 5/8" x 5/16“ (4) * *
Motor 1 Phase (Flatled Shaft) 92F115A 92F120A
tMotor 3 Phase (Flatted Shaft) 92F315A 92F320A

' TF{équires 126943 Impeller Nut for 3 phase Motor.
*Standard Hardware Item



